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HmiR Sample Description

ﬁ. . BT BX O E b ,. .
b 4475 T SR BB
Lithium-ion Polymer 701419
Sample Name A Sample Model
attery

DA SC B = IR BRI B AR AT PR A )
Testing laboratory Guangdong ESTL Technology Co., Ltd.

5t 4 IR ZRSE TR LA el X R 895 116101, 201-208=

| Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan

Testing Address Lake Park, Dongguan, Guangdong, China.

LA RN B 57 IR A PR A 7
Applicant Shenzhen Smart Power Co., Ltd.
ZFL AV L RIIT AR RIRBIER 17 S48 Tk [ 7R 5 #%
Applicant East 5th Floor, Huateng Industrial Park, 17 Huating Road, Dalang Street, Longhua
Address New District, Shenzhen, China

fil] 3 Fi A W B4R e TR A PR 2 =]

Manufacturer Henan Simate New Energy Co., Ltd.

fil] A& piy b WA BH B AR I 4 55 78 IR AZ X FE1002K

Manufacturer 100m West Of The Intersection Of Huayuan Road And West 2nd Ring Road In
Address Biyang County, China

HE O A P BV W A A W B R R Re VR A PR A #

Factory of Cell Henan Simate New Energy Co., Ltd.

e E GBS ET M) B-CIB 1T iE538.37

M hritE Standard | UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)
Section 38.3.

Fe e H A
Date of sample 2023-01-09
receipt

4 H HA
Tested date

2023-01-09 to 2023-01-22

Fr 6 4518 Test conclusion:

The Lithium-ion Polymer Battery submitted by Shenzhen Smart Power Co., Ltd. are tested according to
UNITED NATIONS the "Manual of Test and Criteria” (ST/SG/AC.10/11/Rev.7) Section 38.3. The test
items are full items. The test results comply with the relevant requirements of the standard.

RSN T By B R FLR A R o ml ik s A & 2 et KeEEca B GRS AR AET M) BT3B S
38.3WREATHM, A NEIH, WAL RAT SR RE K

AT

5l Tested by i 1% Reviewed by é\b ﬁ% Approved by
LTINS 820
| pe!
E@\ /ﬁ *@\ T e METHE 4\
-8~ s Special Seal for Report X~
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FiLfE E Sample Information

AN A ENAD AE R =
| . | 90mAh
Nominal Voltage Rated Capacity
L BN
o 0.33Wh Fe -
Watt-hour Trade mark
1| s NGERES --
N B il HE 4.9V . O 2% 11 HL % O
Limited Charge Voltage Discharge Cut-Off Voltage
— j:Q:l:, | N7y
25t B 7 ¢ NP 2E 7T HE HL R
45mA Max. Continuous O0MmA

Charge Current
. Charge Current

15 N FoF B2 U FEL Y
Max. Continuous O0MmA
Discharge Current

JILFEL FEL VAL

Discharge Current

FH 7 FH Y7y N, -
S RBL Eaﬂﬁ_RjL | 10.5mm*15.5mm*24.0mm
End Charge Current Battery dimensions
oY 701419 SR 90mAh
Cell Model Cell Rated Capacity
Y T
HeT )] :JZE 191P

Compound mode

Description of the sampling procedure: /

R FE Ry U B -

Description of the deviation from the standard, if any: /
MR ZS RANFT S PRI Ui B /

Remarks/4& 7+ :
1. A3 LR ARE N B R

Throughout this report a comma is used as the decimal separator.
2. ;E\J%*ELIJ € » i%ﬁ ii%%%;ﬁ”%ﬂ : HP;: ﬁﬂ_{{ iiﬁﬂ?? : ﬂ'F;? %%ﬂ_i “Z:Eij” : HN/AH %E—i ”Z:ﬁ
}Eﬁ 22 .

As for the Verdict, "-" means "no need for judgement”, "P" means "pass’, "F" means “fail” and "N/A” means
‘not applicable”.

TRF No.: ESTL017-3C
Issue Date: 2022-08-07




Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / 5 &

L)

T.2: Thermal test / iz {56

T.3: Vibration / #z /] B1# - B10#
T.4: Shock / #ifi

T.5: External short circuit / 4
e TR

T.6: Crush / 7]k ertmpact/as C1# - C10#
ey

T.7 Overcharge / i 7t H B11# - B18#

T.8: Forced discharge / 5l C11# - C30#
JOLFE,

The sample’s status is good.

FE IO B 5

Single cell batteries of B1#~B5# B11#~B14are full charged after
one cycle;

B N L M B1#~B5# B11#~B14# 91 IR G AT HEOIR A S

Single cell batteries of B6#~B10# B15#~B18 are full charged
after twenty-five cycles;

FALHLCS FE I B6#~B10# B15#~B18 25 I 347 LR S
Rechargeable cells of C1#~C5# are 50% charged after one
cycle;

n] 75 B L O C1#~CO# 1 XG5 50% 72 IR AS 5

Rechargeable cells of Co#~C10# are 50% charged after twenty-
five cycles;

n] 75 B L O COH#~C10# V25X G J550% 78 AR AS 5
Rechargeable cells of C11#~C20# are full discharged after one
cycle;

A] 78 B HL S C1T1#~C20# 9 1R G IA 58 2 HE RS

Rechargeable cells of C21#~C30# are full discharged after
twenty-five cycles;

A 78 FEL R s C21#~C30# 9 25 XA 768 A i HLIR A 5

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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Testing location:

7wz =P

J IR A A I 1R A PR 22 7]

Guangdong ESTL Technology Co., Ltd.
JUARAE R FET A Ll e XS B 95 1k 1
6101, 201-208% .

Room 101, 201-208, Unit 1, Building 1, No.
9 Headquarters 2nd Road, Songshan Lake
Park, Dongguan, Guangdong, China.
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Test Procedure:

1.Each battery type is subjected to tests T.1to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test 1.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

BE— MR ) Lyt 32 N34T T.A 2 T.8 I35 o FEyh A2 3% I 76 AH [F] ) — 2 F st B T i Ee T.A 2 T.5. 5N T.6
AT.8 A% A A 7y #MA S S B Byl o 1R GG T.7 0] LIS FH G i B 58 TA 2 T.57 ff FH i B AR fa 28 et 347, DA
W TG s .

2.In order to quantify the mass loss, the following procedure is provided:
Mass loss(% )=(M1-M2)/M1%x100

N e E R, ATHL AR FiE#HR(%)=(M-M,)/Mx100

Where M, is the mass before the test and M is the mass after the test. When mass loss does not exceed
the values In Table below, it Is considered as "no mass loss".

U s Mz IS BT B s, Mose 36 )5 B i & o WER s in R AN N3RPT A ) BUE , NMAL N “To il s 12k

Mass M of cell or battery Mass loss limit

R, O Bl FEL A ) o Joi Ee A R PR
M<1g 0.5%
19<M<75¢g 0.2%
M>75¢g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

EMATARZTAY, BN LB ot TR BBERMTE K, I HE G0 b e a5 5 1Y
1 H S AN N T HAEFEAT X — 15 i L I 90%

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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Photos of Samples and Labels/#: B H KRR
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38.3.4 Procedure / i3 & ij.ﬁct

Test 1: Altitude simulation / Jlli81: = E A _“
P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient

temperature (20+5°C).

BRI H O A M LR IR BT R2045°C, K5 &K T RAA KT
11.6kpa HJIEH I FA D T6 N/

Requirement / frifEZ 3K . No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. v_entmg, 0
gy disassembly, no
- n TR 1R <0.2% rupture and no fire.
2. Open circuit voltage not less than 90%, The T . TTHES . T
requirement relating to voltage is not applicable to test k. LR T2 K
cells and batteries at full discharged states. 1 % '
Li : o

Ao v G S T g B N AMIR T W58 BT % s 90 %, i 2
SKANIE T 58 4 3056 HE Y B oo A1 FELTAR

3. No leakage, no venting, no disassembly, no rupture
and no fire.

M N CIRI THES . AR o UL LT KR
A

Test 2: Thermal test / JliA 2: & E iR % P

Test cells and batteries are to be stored for =
1 O A FE VAT g 25 HF U0 1

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).

—RIRFEEIA NT2+2°C(6h) — -40+£2°C(6h).

2. The maximum time interval between test temperature
extremes Is 30 minutes.

i, A T i e K (] B IS 18] 9 30mins .
3. This procedure is to be repeated 10 times.
HE 10 IXTEH .

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+£5°C).

PEASE A G, B e O AT e 2025°CH)RF T 14
24 /N

Requirements / FpfE K . No leakage, no
venting, no

K s i . disassembly, no
P PR 1 2R <0.2% rupture and no fire.

2. Open circuit voltage not less than 90%, The T . TTHES . Tk

requirement relating to voltage is not applicable to test . TR T2 K
cells and batteries at full discharged states. 1 % '

o i 1SS e B R . ANMIS 186 By - % FE S 7 90 %, 1t 22
SRANIE FH T 58 4 3056 L Y B SO AT LR

3. No leakage, no venting, no disassembly, no rupture
and no fire.

Fean NIRRT HFR S TR, TBER VAR TCE KR
A

TRF No.: ESTL017-3C
Issue Date: 2022-08-07

The data see table 1.

[ E W2=1

1. Cells and batteries Mass loss Iimit: <0.2%.

The data see table 1.

[ L8 W27
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38.3.4.3 Test 3: Vibration / Ml 3: 3, P

1. Cells and batteries are firmly secured to the platform H
of the vibration machine.

FELC AT FL T 2R [ 3 22 3 R B 6 (&1 L.

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

Wesh LLIESZ IR, PA7THz 89 ZE200Hz, SR 57608/ [
2I7THz A— 1%, — DA FFEE15 08 X 2T 4%
3. the logarithmic frequency sweep Is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
IS reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately

50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

SFECABN N INT TR 2a R ORFF1gn 15 R I 5 Efﬂéﬁﬁi
N8 2%, R IRIERFFE0.8 Z Kk (L WFE1.6 %=
KD FEEE AR H 2 B AR FE A 28gn (B 2450
22) , BEE RN BT AR FRAE8gn B2 A 14 11 511200 7
25

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

LR B 1) e AP — N 5 R 200 3 B an B, X RS LGS
M=AEATE BT EIER12 I, AN T3 AN/,

19 /NET
Requirements / FritEE K No leakage, no =
1. Cells and batteries Mass loss Iimit: £0.2%. vgntlng, by
o vl o disassembly, no
i n JTUHE 1R <0.2%. rupture and no fire.
2. Open circuit voltage not less than 90%, The TR . ITHES . IR
requirement relating to voltage is not applicable to test k. TCREZLLL R T2k
cells and batteries at full discharged states. i %2
Ly »)

P e 138 i T B N AMIER T 3\ 5 T e HE R 90 %, 1 22
SRANTE F T 56 4 T35 ) R s AR EELE

The data see table 1.

[ s W21
3. No leakage, no venting, no disassembly, no rupture L CLRTES
and no fire.
FEm MR BRSO, o UL T KR
R A o
Test 4: Shock / U3 4: Wi P

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all

mounting surfaces of each test battery. Each cell or

pattery shall be subjected to a half-sine shock of peak

acceleration of 150 gn and pulse duration of 6

milliseconds. Alternatively, large cells may be subjected

to a half-sine shock of peak acceleration of 50 gn and

pulse duration of 11 milliseconds.

T\ RO AT Ryt v Ja e [ ) 7 2R [ AR AR e e b, AT

PASCHERE R0 A B ) BT A T o R B O B R VR . FH U

L 150 gn. Jikep i []6 msH 2 1E sz gk itk T opi . B

R HE O N, FH WEAE N E 50 gn kP st [E] 11 ms 2 1E 5% 0%

AT Pt o

Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.

The pulse duration shall be 6 milliseconds for small

patteries and 11 milliseconds for large batteries. The

formulas below are provided to calculate the appropriate
minimum peak accelerations.

BN B N 2 1E 520 o Y AR I B O ZNEGER T EEL R
P o . ZNE Y N 6 ms Y Rk B [a] DL A2 R B v v A 11
ms KIS TE] . FR 48 B H A 2ok THE -G & 1Y 5 /R N

H R

- ; Pulse

Battery Minimum peak acceleration Auatlin
150 gn or result of formula

Acceleration (gn)
Small
batteries _ _1 00350 BT
mass *

Whichever Is smaller

50 gn or result of formula
Acceleration (gn)

Large 30000 11ms
batteries —
mass *

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

REAN FLC B R N A = 2 LT Y O 9] 9% 7K 52 — Ik
7 [A) & AR 23k baly, FE18IK.

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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Requirements / Rt 2K No leakage, no P
1. Cells and batteries Mass loss Iimit: <0.2%. vlentmg, no

SR disassembly, no

P iU 51 R50.2% - rupture and no fire.
2. Open circuit voltage not less than 90%, The TR . THES . TR
requirement relating to voltage is not applicable to test k. TRl R TE K

cells and batteries at full discharged states. i %

RE R0 5 T FLE A TR0 3 T4 FiL U £1190% JH B
SR8 F T 56 4 705 HRL R L FRLE

The data see table 1.

M 2 )
3. No leakage, no venting, no disassembly, no rupture MBSEAR.
and no fire.
RESRITEIRH. TOHE . MR, B LR E KIS
IR o

Test 5: External Short Circuit / A5 #M 25 E&

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches

57+4°C.
(RFEFR LG A AR AEBT7+4°C, LIS HE s 8l B AR FE S A
ZIR LA 2|57+4°C.,

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

KA i E AR A /N 10.1Q By BH [P B8 BEAT R B, AR
PRI VKR 21)57+4°C 2 Ja R FRAE EIRES 1 /NP A E

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X B BV HEL Y A ZE— 2D LR 6 /I e R 45 iR

Requirements / HritE 2K External temperature
not exceed 170°C

During the test and within six hours after test, the cells or

batteries. AR FE AR 170°C

AN FE P LK Z )56 /DN, LB HL R i No disassembly, no
rupture and no fire.

1. External temperature not exceed 170°C.
FR MR E AN 1L 170°C, TCREAR . LR A TG G
N YRR

The data see table 1.

/?}”Jﬁiﬂﬁﬁl %=1,

2. No disassembly, no rupture and no fire.

M N TCARAAR . TTHERMTCE KIMR KA

Test 6: Impact / Crush / #li6: & / FF Ik

Impact (applicable to cylindrical cells not less than 18mm
In diameter).

iy GEHTEHAEANT18 Z2KHEFEE B .

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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1. This test sample cell or component cell is to be placed N/A
on a flat smooth surface.

RIS A i FH Y B B T B B — 11 35 D6 11 T

—

2. A 15.8mmz=0.1mm diameter bar is to be placed across
the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

B —EH 12 N15.8mm=0. 1Tmm ) EN#EfE of Bk b Bl B
W — i = 49.1kg+0. 1kg 44K N6 1+£2.5ecm 1] 15 5 V& [A) FF

1
HH o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mm=0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample Is to be subjected to only a single impact.

Rz i B aRE, NS P IH B SR AT I SRR R
PO EAE15.8mm0. 1mm 25 il 3R T K il B, B —

MAFER AR —IRHED
Requirements / FritE 2K N/A

1. Test cells or component cells external temperature not
exceed 170°C.

FELACS BTG B FRY ¢ 1 2R T 2 N AN 1 170°C.

2. No disassembly and no fire within six hours of this
test.

IR AT RIG6 TN LW, NICHEAR RIS KRR L .

Crush (applicable to prismatic, pouch, coin/button cells P
and cylindrical cells less than 18mm in diameter).

Pk GEH TR, &3 @ Mm/AnE G ER/ N T
18 2 KMEFEZ L) .

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |[reaches 13 kN £ 0.78
of approximately 1.5 cm/s at the first point of contact. KN.

The crushing Is to be continued until the first of the three | 114 11155113 T2
options below Is reached. +0.78 T2

R FEL O BTG AT FEC IBUEE PP 1 N8 B s, 57 s ) BE 3
R, RS — %R BRI K2 1.6 BRI . Bk
Fretidtty, ERIHILLL P =M1F0L —:

(a) The applied force reaches 13 KN £ 0.78 kN.

W /I8 £13 T4-£0.78 T4

(b) The voltage of the cell drops by at least 100 mV.

0 R HL R R PR 220100 Z AR

(c) The cell is deformed by 50% or more of its original
thickness.

LG AT I8 5 R )5 LI 50% A L

2. A prismatic or pouch cell shall be crushed by applying
the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AT T Bl A 2 P OO I M e B ) — T Jjte s o+ A 11 /4688 T3 7 R v
7 Y- 3H SR TR it s o [RIAE TR AL O N2 AN 5 N il 3 T XD 7 [
Requirements / F5HE £ K . External temperature

1. Test cells or component cells external temperature not not exceea 170 C
exceed 170°C. H 205 B AR IE170°C

s BN TG A RS B B e T T TR EE NV AN 11 70°C No disassembly, no
rupture and no fire.

2. No disassembly and no fire within six hours of this

test. TR, oA R TICE

RILEAURS D2, MEMERTEE KRR, [ FARIE
The data see table 2.

[T A WA 2.

Test 7: Overcharge / iR 7: T 7 &

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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1. The charge current shall be twice the manufacturer's | The voltage of the test =
recommended maximum continuous charge current. Is 8.4V, and the current
A2 i s 7 F) B R 492 7 L LI o 78 L is 180mA. / Il i L [k

5 92 Ak
2. The minimum voltage of the test shall be as follows: 8.4V, 1yt y180mA..

A 15 7 HEL A

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

R AR TR R R AV I 18V, AN Y i /) 78 H
L N A2 | 205 € 5K 78 HL F s Y P [ B0 22 22V 2 Y]
BN

pb) When the manufacturer's recommended charge

voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

QR ZXHERE I 78 L HE B L 18V, AN Y 55 /) 78 AL H
EVA I I8 sk & VL S W T VA

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20+5°CHIM BRI T, 1 IGFFZE24 /N .

Requirements / FritE 23K - No disassembly and no =~
fire

| -

No disassembly and no fire within seven days of this test.

RIS R SRR H ARG S 7 RN, MR T k| A AITCE KR X

}L_.

g 4 M e
The data see table 2.
[N s W 522
38.3.4.8 Test 8: Forced discharge / Ml 8: 5 i P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series witha 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

20+5°CHIMAELIERE T, B AN OEREAE 12V B HH
gk TR R, B R YRR AL S RS O I AE RN
HlliE ] 8 B s ORI E HL AL o

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and

rating in series with the test cell. Each cell shall be forced

discharged for a time interval (in hours) equal to its rated

capacity divided by the initial test current (in ampere).

A E HY R R Y o A BRAE U R s B A 3 /N A T R
PR IR, BN ERC ) s R E [E] (ZNE) ) A% e
KabRPAFIGE B (255

Requirements / frifE £ K - No disassembly and no =~
fire.

No disassembly and no fire within seven days of this test.

IR AE R P RRRR T KW, BRI K | DRRRAIEALRR.
R The data see table 2.

[N IR 2.6

TRF No.: ESTL017-3C
Issue Date: 2022-08-07



& 9% 5 Report No.: S03A23010093U00101

%15 71 17 T

Table 1: T1-T5/ F1. AK1-iAK5
Sample | Mass priorto | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No./ 1+ | test/ BUH( | test/ BiEl simulation T 2: 38 S MR 3: k) T 4: whis TN
HE RS Jii () L TR 1. = A M 5: A2 K 2%
Mass Change Mass Change Mass Temp. (°C)
loss(%) ratio loss(%) ratio l0ss(7%) R (°C)
J5i s B (%) }D'?Eimﬁi s EE (%) E%i‘ﬁ%

B2# 2.880 4.185 0.000 0.000

B3# 2.808 4.183 0.000 0.000 57.7

B4# 2.821 4.185 0.000 0.000

B5# 4.184 0.036 99.93 0.073 98.64 0.000 99.98 0.000 100.00 -

Bo# 2.781 4.186 0.000 0.000

B7# 2.771 4.186 0.000 0.000

B8# 2.816 4.185 0.000 0.000

BO# 2.7195 4.185 0.000 99.90 0.072 98.61 0.000 100.00 0.000 100.00 57.8

B10# 2.820 4.186 0.000 99.93 0.106 98.59 0.000 100.00 0.000 100.00 57.6

TRF No.: ESTL017-3C
Issue Date: 2022-08-07
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Table 2: T6-T8/ 3*%2. iAK6-A %8
Test 6:-4mpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
[ MiX6: #EE/FH & [ RT3 78 H [ A8 5ef ] i .
Sample | OCV prior . Temp. (°C)/ . Sample No. / OCV prior to -Sample No. / £f | OCV prior to test
No. / ¥t | totest/ il | I/ (°C) Fesgms | test/ R HTH L g 56 T HLE (V)
s 1 %ﬁ“ﬁ‘\;ﬂﬁ £ (V)
C3# 3.826 23.6 B13# 4.186 C13# 3.323
ca#t | 380 | 238 B14# 4.185 C14# 3.335
C5# 3.833 23.6 B15# 4.184 C15# 3.330
Co6# 3.825 23.8 B16# 4.183 C16# 3.327
CT# 3.822 23.7 B17# 4.184 C17# 3.326
C8# 3.830 22.8 B18# 4.186 C18# 3.331
Co# 3.831 23.2 - - C19# 3.332
C10# 3.836 23.4 - - C20# 3.326
- - - - - C21# 3.323
- - - - - C22# 3.331
- - - - - C23# 3.323
~ | =] i - . C24# 3.332
- | = [ - - - C254# 3.318
- | - 1 - . ' - | Co6# 3.327
- | = 1 < ] . n C27# 3,997
I - - . Ccost 3.319
- | - 1 - - - - Ccoo# 3.334
- | m [ s | - - . Cc30# 3.325
e ARG

--- End of report ---
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Declaration

1. RS RALAEN . BN L N4 To R

The test report Is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

2. MRS AHA TN NMTIRRFRE 2 HE - fLR W s Le BALEE H

Objections to the test report must be submitted to ESTL within 15 days.

3. R =P [FE, AFaabor = 6l A4k 5

Nobody is allowed to photocopy or partly photocopy this test report without written permission of ESTL.

4. 25 LIRSS PR b S BERE, DR UE B A 44 AR i PGS S DR AR [R]85 DU ARG I B S AN A H AT ART AH 5%
s

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.

5. ARG IEATFE AL 1 0T

The test report is valid for the tested samples only.

6. AR O0 T AU BT H 2% D AR08 A 2 68 T ARG 00 AN gl A AR 0 B WA EC E AR 9 FH

ESTL's liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.

7. AR TR R

The test report is invalid if altered.
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